\/

XCMG

ZL.30G

WHEEL LOADER
PARTS LIST

RAKBIFHEHR

T E RSN E=ECPL)
XUZHOU LOADING MACHINERY FACTORY, XCMG



H K
CONTENTS

1.Z23G.1 SRS Engine System soreeecees + 1
2.Z3G.1.2 SEMMAHEM  Fuel Tank Assembly © 4
3.23G.2 UEBHFER, Driving Axle Assembly 6
4.73.2.00. EREBME  Main Reductor Assembly ssesssssessorsssssssoisaresssossostiBsces 8
5.Z3.2.00 i@ RS Planetary Reductor Assembly e 10
6.723.2.00 tzhas Al Disk Brake + 12
7.73G.3A {EZHWEZES Transmission Hydraulic System + 14
8.73.3.00 AFAEEEEAL  Torque Converter s+sessssrsrrsersesesssrnasioctoctontannansacacsancsecces 16
9.73.3.00 JREMRER Reducing Valve Assembly «ecesssiascsssannsiaciiccisncinannnannens 20
10.23G. 4.1 BEEIAH  Front Drive Shaft «esetssessstsstssssessramsne st sessneesssssesanessesse 29
11.Z3G. 4. 2 J5{&3sh#l Rear Drive Shaft - 24
12, ZaEade8 If?fﬁﬁ] Main Driving Shaft ' sseseesessessa®erccisttssestesesccssescasaioscnccaass 26
13.73.6.00 AHEMIEAEIY Transmission Assembly - 29
14.Z3. 6.1 M AME M Input Shaft Assembly «eservercees + 33
15.73. 6.2 ASSEAE 4SSN AL Reverse Shaft Assembly «esersssesssessssssssuessunsussennes 35
16.7Z3.6.3 AP EAEN Medium Shaft Assembly sseceecreeecteasnasesseecessanaanees 37
17.73. 6.4 AF#AHE A B8  Output Shaft Assembly ceseeereessrocnoercerensasices + 39
18.73.6. 4.1 AEFFHI B E M Parking Brake Assembly . 41
19.73. 6.6 AW SR, Transmission Control Valve Assembly + 43
20.73.6.9 AHEMA SR XA Yoke Assembly - 45
21.73G. TA  ZEPEgl  Transtmission BEXopileipniisssss asessngasesansssesisrosseesonsse - 47
99.73G. 7. 1A FEHLK  Upper Mechanism +esesesessssssssnsnsesesscsssisnsusssssnnsisisiscsins 49
23.23G.7.2 ER#EH Link Rod < 51
24.73G. 7.3 #EMHH Link Mechanism « 53
25.Z3G. 7TA  EfE#EBES  Shift Control + 55



26.
27
28.
29.
30.
31.
32.
33¢
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.

Z3G. 8 ﬁﬁ$§gf§\)ﬁ Front Chassis Assembly S G OONE0 S0 1 e T 57

23G.8 JEZEZE R Rear Chassis Assembly
23G.9A HEmMWEZES Steering System «s«eesees
23G.9.1 ZFEFIMEL  Left Steering Cylinder -eteeeeeeeess
Z3.9.00 HFEH Valve

R R I T P

et essssssannas

* 65

Tertestestieisiien (7

Z3G.10A THEWEZES Working Hydraulic System  «+-«sseessseeseussussansssenssusns 69
23G.10.20 THEwHUFEZR Working Propulsion Linkage System «ss+etvuinsiersieennenn. 72
Z3.10. 00 ﬁmm,&}jﬁ Control Valve Assembly LR LU SRR AT e O Tty WO 74

Z3G.
Z3G.
Z3G.
Z3G.

Z3G

Z3G.

Z3G.
Z3G.
Z3G.
Z3G.

Z3G
Z3G

10.1 #=:Lyh&T  Tilt Cylinder

11 Tiexsg Working Device
-12 #l3h &4 Brake System

14 HS AL Electrical System

-17A  H4B#T  Fender Assembly

CLBA A R Sod - - »sonindotosassannny

12.8 WHFEMA Air Master Unit -
Z3. 12 11A SHSHT Air Tank o veeseses
12 FifI3hE M Parking Brake ANPIMBly I evaiiidomiadde  BRA s B diniions 992

15 HIEERK Cab Assembly «sse..
16 ZAHHEMA Left Right Battery Box

10-2 ZHEZEMET  Lefe Right Lift Cylinder
sy ?ﬁ[‘gﬁﬂﬁ Hydraulic Tank N TSR ) S e R 81

Srreres st nne s

sessen

M T R T T P T *ssserane

L T

i LR LR L T R T R T T 77

Peeate e ARINGF et e ne nne e nen s et si0nesniiene 83

B L R O3 T T S R D, 85

N Phisese s uieneionie s e snls wiahiNen WpM RS soria b s sas 88

A T N T I T O 90

e S T L T 94

L T P 99

L T}

103




1.73G.1 ZeMidlLES Engine System

-\V_! L

==
!
)7'\'% e/
J

SR




1.23G.1 KIHLEZSE Engine System
12‘:.%‘ ZHRS i HE| & &
No. Part No. Part Description Q'ty |Remark
1 | Z3G. 1l AU 48 Front Support 2
2 | Z23G.1—1 %R Rubber Plate 8
3 | 23G.1—2 XIEERE Support Pipe 4
4 | Z3G.1—3 5] 4 T Cushion 4
5 | GB5782—86 B M203X100 Bolt 4
6 | GB93—87 #E 20 Washer 4
7 | GB6182—86 ¥R 20 Nut 4
8 | YC6105G—640H | Seyhi#l Engine 1
9 | GB5783—86 B M12X30 Bolt 16
10" | GB93—87 BE 12 Washer 16
11 '} Z8G.1.2 ] Fuel Tank Assembly 1
12 | Z3G.1.3 ffE X Plank 1
13 | Z3G. 1. 4 IR X Plank 1
14 | NO. 2 Mk §i Clamp 4
15 | ISG—2 FHIKE $45 Hose 2
16 | Z3.1~4 - Washer 2
17 | GB5782—86 B M12X60 Bolt 4
18 | GB97.1—85 B 12 Washer 4
19 | GB6182—86 ¥ A M12 Nut 4
20 [ZL30G—1 KA S Radiator 1
21 | GB5781—86 IERE M10X 45 Bolt 1
22 | GB97.1—85 #PE 10 Washer 1l
23 | GB93—87 $E 10 Washer 1
24 | GB6170—86 A M10 Nut 1
25 | Z3G.1—5 H<E Hose 1
26 | Z3(YC).1—2 ] Clamp 1
27 | Z3G. 1.6 [ & HE Fixture Bracket 1

e D




1.23G.1 KIWLRESR

Engine System

@J‘% T 4R 5 & i HE &
No. Part No. Part Description Q'ty [Remark
28 | Z3G.1.7 b Support 1
29 KRG Fule Cutoff Control 1
20 | Z3N@) 5 ML Steel Wire 1
31 | XZ1129001 TR R Accelerator Control Valve | 1
32 | GB5781—86 B M6 X 25 Bolt 3
33 | GB9% L85 HH 6 Washer 3
34 | GB93—87 HE 6 Washer 3
35 | GB882—86 B4 B6x 20 Shaft Pin 2
36 | GB91—86 B 2X20 Cotter Pin 2
37 ['Z3.1.1.°68]1 2L FF 3k Joint 2
38 | GB5781—86 B M6X12 Bolt 2
39 | 85Z.08.1—1 B Clamp 1
40 | GB5781—86 242 M8 X 30 Bolt 1
41 | GB97.1—85 HE 8 Washer 1
42 | GB93—87 e 8 Washer il
43 | GB6170—86 Bk M8 Nut 1
44 | Z5G.1.1—4 ESE Hose 1
45 | ZBJ15001—87 E4E D16 Clamp 1




2. 23G: 1.2 w4 {
SEVHAS S, Fuel Tank Assembly

.V‘ .V.'.“
% \'0’00.’0" ‘i



2.723G. 1.2 ez R Fuel Tank Assembly
*gir% THERS & i R &
No. Part No. Part Description Q'ty|Remark
1 | GB5781—86 P M8 X 16 Bolt 4
2 | ZL40(X). 1.3.5A | Imim ki 2s Oil Filter 1
3 VZBGEILS. 1 T A A5 4 Fuel Tank Assembly 1
4 .| JB982—77 HE 14 Washer 5
5 | Z8(LT).1—6A it AR M14X1.5 Bolt 2
6 | Z5G Rl g3 ek Joint 1
7 | GB5781—86 B M8 X 25 Bolt 6
8 | GB93—87 HE 8 Washer 6
9 | Z38G.1.2—1 o5 A Cover Plate 1
10 | Z3G.1.2—2 2 1 Rubber Plate 1
11 | GB97.1—86 HE 16 Washer 4
12 | GB93—87 E 16 Washer 4
13 | GB5783—86 48 M16X30 Bolt 4
14 | 23G.1.2.2 i it Pedal 2
15 | GB97.1—85 #HPE 10 Washer 4
16 | GB5781—86 PREE M10X 25 Bolt 4
17 | GB93—87 P 10 Washer 4
18 | GB1235-~76 O RI[E 45X%3.5 “O”Ring 1
19 [\240.1.3—7 WK Plug il
20 | JB982—77 g 45 Washer 1
21 | ZL40. 1. 3. 3A TS RO, Qil Filter 1




3.23G. 2 K#FFER, Driving Axle Assembly




3.Z3G. 2 K#HFE R, Driving Axle Assembly

ffgir‘% THERS % * HE & &
No. Part No. Part Description Q'ty|Remark

1 | 80020000 B BK ShAE Front Driving Axle 1

2 | GB2980—82 e Tyre 4

3 | Z3G.2.1 HWE Ring 4

4 | 80021000 J5 IR S Back Driving Axle 1

5 | GB5785—86 B M24X2X 220 Bolt - 16

6 | GB93—87 HE 24 Washer 16

7 | GB6176—86 W M24 Nut 16




4.73.2.00 FERHEASEE  Main Reductor Assembly

1
M
89

6113011 36 3716

T T

|
[Tl
1028 1

72 55y

29




4.73.2.00 FERERSHE Main Reductor Assembly

ZHRE & i HE| & =
Part No. Part Description Q'ty |Remark

75200033 L Bearing Cage 2
75502600 BEAE M22X2.5%X99 Bolt 4
75201829A BB e RS Driven Bevel Gear
GB28381 AR 542607 Bearing 1
75500003 [0 Bolt 12
GB6187—86 ¥ M14X1.5 Nut 12
75201916 TR B Differential Assembly 1
75201918 FERFRTT Differential Cage 1
752019180 I 2% R R Flange Bolt 8
GB6187—86 W M14X1.5 Nut 8
75201256 A it Axle Shaft Gear 2
42687/42620 B 76.2X127X30.162 Bearing 2
75200052 VA B B Nut 2
75200053A % Jr Lock Plate 1
GB32—176 $E4e M10X 20 Bolt 2
75201606 ARl e B Thrust Washer 2
75201831A BhR B Bearing Cage 1
GB297—84 A& 7310 Bearing 1
75201889A AR E Spacer il
KHMO11242/KHM911210 | & 53.975X 130, 175X 36.512  Bearing 1
75200036 bk gnic) Adjusting Washer %138
75203617B &= Cover 1
75200040 o Gasket 1
GB9877.1—88 st FB65X90X10  Seal Ring 1
oD L ket P !
75200046 By Dust Cap 1
82000404 BRiEE = Flange 1
75201919 ER T Differential Cage 1
75500007A 41 % 12 B Locknut 1
75200059 4l Differential Cross 1
75500006 PR M12X1.5X45/28  Bolt 1
GB93—87 #HpE 12 Washer 1
75500005 B M14X1.5X45/32  Bolt 7
GB93—87 H$HE 14 Washer 7
2 2. 8 J1ok:ii ¥ 3 Bolt 1
75201255 TEER Planetary Gear 4
75201607 TEERR Washer 4




iR s B Planetary Reductor Assembly

B LB niles B0

oo
=)
-
F o
L O
Y
—
L=

B

¢ Gi0r=



5.73.2.00 #EilleR AR SR

Planetary Reductor Assembly

*éi%‘ ZHERE % PR HE & &
NI(-).. Part No. Part Description Q'ty|Remark
1 | 83030500 w2 B Planetary Reductor Assembly | 1
2 | 83020502 e Wheel Hub 1
3 | GB297—84 iR 2007124 Bearing 1
4 | GB298—84 iR 2007126 Bearing 1
5 | GB9877.1—88 | H&# FB150X180x15  Skeleton Oil Seal 2
6 | 79500823 EERIEi Snap Ring 1
7 | 77500938A 7 B 2 & SRk Internal Gear Assembly 1
8 | 76101041 HE Taper 1
9 | 75501646 ¥ AE M85X 2 Nut 2
10 | GB858—86 LB 85 Washer 1
11 | 75501907C O A% “0” Seal Ring 1
12 | 83020501 TERS Planet Carrier 1
13 | GB6171—86 BB M20X 1.5 Nut 24
14 | JB982—177 HEEEH 24 Washer 1
15 | 75500842 W M12X1.25 Plug 1
16 | 79001544B & Cover i
17 | 75000334A PRE Spacer 3
18 | 73520042 PR Positioner 1
19 | JB982—177 HE B 12 Washer 1
20 | GB5786—86 WS M10X1.25X20 Bolt 1
21 | GB5786—86 15 M12X1.25X20 Bolt 5
22 | GB93—87 R 12 Washer 5
23 | 79001545A TR Planet Shaft 3
24 | 79001547A TR Planet Gear 3
25 | 79001524A K% Sun Gear 1
26 | GB894.1—86 | ¥4 50 Snap Ring i
27 | ZL40.2—9 RIS M20X1.5 Wheel Pin 12
28 | ZL40.2—10 IR AR M20 Wheel Nut 12
29 | 80020001 e i Axle Shaft 1
30 | 77000044 R Adjusting Pin st“
31 | 75600330 HEF $6X30 Needle 126
32 | 79500813A b ESPET Gasket 1

11




.12-

6.73.2.00 HIZh#8 %, Disk Brake




6.7Z3.2.00 filzh#s i Disk Brake

ffsﬁf ZHRS % K HE & I
No. Part No. Part Description Q' ty|Remark

1 | 75700432A—1 et ik Calliper 1

2 | GB21—176 24 M10X 35 Bolt 12

3 | GB51—176 2B M10 Nut 4

4 | 75700432A—7 TS W Exhauster Nipple 1

5 | 75700432A—1 BRI SO, Brake Pad 2

6 | 75700432—2 gl Pin 4

7 | 75700432A—5 EE Piston 4

8 | 75700432A—9 HE 4T F Cover 1

9 | 75700432A—10 fLAE Plug 1

10 | GB1235—76 O B#HEME 75%3.1 7“0” Ring 4

11 | 720065608 il 3 4 Brake Disk 1

12 | 75502009A 14 M18X2X40/25  Bolt 16

13 | 75700432A —4 piEki i Rectangular Seal Ring 4

14 | 75700432A—3 B 2k Dust Boot 4

15 | GB5780—86 148 M20X 65 Stud 6

« 13-




73G.3A fEZMEZRS Transmission Hydraulic System
7‘ . Ve a

29 30 3

1]

\|
'\;_ o
o/

B "
TR
7

14 13 |
408
\

93 J
!‘—i‘

21
22

LI I



7.7Z3G.3A {Z@WEFAES Transmission Hydraulic System

5 ZHERE # i HE & &
13:3'. Part No. Part Description Q'ty|Remark
1 | NO.1 I 5 Clamp 10
2 | Z3G.3+6 ®E $19 Hose 1
3 | Z3.3.6 TETE 2 Oil Clear 1
4 | Z3G.3—5 M fE $19 Clamp 1
5 | GB93—87 HE 12 Washer 18
6 | GB5781—86 A M12X 30 Bolt 8
7 | YJ315X WA AR AR R Torque Converter 1
8 | Z3:8.1 AL Joint ' 1
9 | Z3.3.7A D A 19 1-550 Hose 1l
10 | Z3.3—15 4% B Paper Pad 1
11 | Z3.3—11 JiE Sy Paper Pad 1
12 | GB5780—86 HEFE M10X 35 Bolt 8
13 | GB93—87 #E 10 Washer 14
14 | GB5780—86 B4 M10X 40 Bolt g
15 | Z3G. 3. 1A W7 ST 3 2= Inlet Flange 1
16 | Z3.3—4 A $32 Hose 1
L% | Z858,10 BRECEE LR Joint 1
18 | Z3.3—10 JBE 42 4 A Bolt 3
19 | IB982—77 Hug] 22 Washer 9
20 | Z3:3. 11 Bk ik Joint 2
21 | CB82 RSLE S Pump 1
22 |l Z3.3adA D B4 131 -870 Hose 1
23 | Z3G.3—2 A $19 Hose 1
24 | Z3. % Bk Joint 1
25 |<Z3G-. 3. 2A HihE Outlet Flange 1
26 | Z3.3—7A Bl fk Joint 1
27 | Z348:8 H Rk Joint 1
28 | Z3G.3—8 A $19 Hose 1
29 | Z3.3—19 LA Joint 3
30 | Z3.3. 4 =i Joint 1
3L | Z3:3.8 Bk M10X55 Bolt 2
82 [ 73G.3- 7 HE 419 Hose 1

* 15«




ML Torque Converter

A3 I3X60

16 =



8.73.3.00 AsEZNE AL Torque Converter
*»Sf‘ﬁ%- THERE Fr HE & &
Ng. Part No. Part Description Q'ty|Remark
1 | 30D—11—31 o Bush 1
2 | 30D—11—30 IXzh % Driving Wheel 1
3 | GB93—87 HEERE 10 Washer 25
4 | GB5783—86 e XL Bolt 12
5 | 30D—11—32 ke Connetive Wheel 1
6 | GB289—64 REHRR 4074106 Needle Bearing 1
7 | GB893—76 FLAHE 55 Snap Ring 1
8 | GB894—76 HhAEHE 38 Snap Ring 2
9 | 30D—11—37 i Turbine 1
10 | 30D—11—28 e Turbine Guide Sleeve 1
11 | 30D—11—29. R R: Pin 6
12 | GB894—76 YR 60 Snap Ring 1
13 | 30D—11—27 S ._Stator 1
14 | GB1235—76 HHHE 339X3.5 “O” Ring 1
15 | 30D—11—25 R Impeller il
16 | 30D—11—24 =57 Snap 1
17 | GB893—76 LAHEE Snap Ring i
18 | GB1235—76 EHE 130x3.1 “O” Ring 1l
19 | GB5783—86 B RS M8 X 24 Bolt 24
20 | 30D—11—22 il Pin
21 | 30D—11—21 R Impeller Guide Sleeve | 1
22 | GB5783—86 B M10X 30 Bolt 12
23 | 30D11—26 S ] Converter Housing 1
24 | GB68—76 U3k B24T M8 X 20 Screw 12
25 \NBD—11—23 Sy Spacer Plate 1
26 | BJ130—3104070 HiE 100X120X13 Oil Seal 1
27 | GB93—87 PRE N 12 Lock Washer 19
28 | GB5782—86 i M10X 22 Bolt 8
.29 | 30D—11—33 B A6X20 Pin 1
30 | GB5782—86 B2 M8X18 Bolt 6
31 | 30D—11—36 Erili] Washer 2

o 17 .




8.73.3.00 A4, Torque Converter

ffzsf\%‘ ZEHERT & i HE & E
Nl;;. Part No. Part Description Q' ty|Remark
32 | 30D—11—35 hE Plug 2
33 | 30D—11—34 B Rubber Tooth 20
34 | 30D—11—12 W e Qutput Flange 1
35 | 30D=11—16 fragic Washer 1
36 | 30D—11—13 FH R Seal Gasket 1
37 | 80D—11—17 HE Washer 1
38 | 30D—11—14 IR 4R B Lock Nut 1
39 | 30D—11—20 wEMEES T Gear 1
40 | 30D—11—38 e Washer 1
41 | GB894—76 ah A E R 100 Snap Ring 1
42 | 30D—11—19 IR 80 Seal Ring 2
43 | GB5783—86 B M12X30 Bolt 6
44 | 30D—11—05 SR Stator Guide Sheeve 1
45 | 30D—11—10 = Bush 1
46 | 30D—11—09 3l Shaft 1
47 | 30D—11—08 HBFH 60 Seal Ring it
48 | GB276—64 wahihiA 310 Roller Bearing 1
49 | GB893—176 FLAEE 110 Snap Ring 1
50 | 30D—11—06 Fah ke Gear 1
51 | GB894— 76 HhFEEE 48 Snap Ring 1
52 | 30DN=1 TN Converter Housing 1
53 | GB894—176 ih P4 30 Snap Ring 1
54 | 'GB276— 64 WEhHA 307 Roller Bearing 1
55| 30D—11—18 B thse Gear 1
56 | GB893—176 FLAAHE 90 Snap Ring 1
57 | 30D—11—15 o HH Output Shaft il
58 | GB276—64 % Wi 308 Roller Bearing 1
59 | 30D—11—07 7% B 1 Seal Gasket 1
60 | NJ130—2402050 | 55X82X22 Oil Seal 1
61 | 30D—11—11 mEE= Flange 1
62 | GB5782—86 i M§X 22 Bolt )

<18«




8.723.3.00 Ap4E#:S A, Torque Converter
1‘?% ZHERE & i HE & &
Nlr')-. Part No. Part Description Q’ty|Remark
63 | GB93—87 B 8 Lock Washer 2
64 | GB91—176 FFO 6 5X45 Cotter Pin 1
65 | GB894—76 PSR 30 Snap Ring 8
66 | 30D—11—39 IR B R e 3 e i Gear 3
67 | GB276—64 WA 206 Roller Bearing 3
68 | 30D—11—40 = Bushing 3
69 | GB277— 64 W& 50206 Roller Bearing 3
70 | 30D—11—04 1L FHFHF Stop Ring 3
71 | 30D—11—03 ] Washer 3
72 | GB893—176 FLE#E 68 Snap Ring 3
73 | 30D—11—02 K 3y i1 3 b Pump Shaft 3
74 | GB894—76 i 4R 30 Snap Ring 8
75 | GB276—64 WEhHx 212 Roller Bearing 1
76 | GB5783—86 B M12X32 Bolt 12
77 | GB93—87 HERE 10 Lock Washer 12
78 | 30D—11—=50 L% 35 Cover 1
79 | GB93—87 WA 6 Lock Washer 4
80 | GB5782—86 WHET M6X 15 Screw 4

© 19«




9.73.3.00 JJERER, Reducing Valve Assembly

-20-




9.73.3.00 IEWEM Reducing Valve Assembly

*g%r’% ZHERKRT % i HE & O
No. Part No. Part Description Q'ty|Remark

30D—11—44 8 Spring

30D—11—43 P Spring

GB1235—76 FHE 19X2.4 Seal Ring

30D—11—42 H Gland

30D—11—47 [LE: 3 Plug

30D—11—45 Rk s 1R Reducing Valve Body

30D—11—46 ok I PR T Reducing Valve stem

30D—11—41 4 6.5x32 Pin

GB5783—86 P M10X 30 Bolt

GB93—87 HEHRE 10 ‘Washer

GB1235—176 P 30X3.1 " Seal Ring

GB1235—176 FHEFE 26X2.4 Seal Ring

30D—11—48 8 37 8 Relief Valve

30D—11—49 L1163 Spring




10.Z3G. 4.1 Hif5£zh#li Front Drive Shaft

- 22




10.Z3G. 4.1 Ei{Z3h%8ll Front Drive Shaft
1‘:3%% FHRS R WE &
NI(-J.. Part No. Part Description Q’'ty|Remark
1 | Z3.4.3—1 PR Connector 1
2 | GB1288—84 10. 9 L E R #ER  Bolt 24
3 | GB941—87 e Lock Washer 24
4 | 189670 T3 115 R, Universal Joint Assembly | 3
5 | Z3G. 4. 1—1 W Tube 1
6 | GB5782—86 W M10X 90 Bolt 4
7 | GB1152—89 THAR Grease Cup 9
8 | ZL40OE.4—8 J il 7 B Bearing Seat 1
9 | HG4—692—67 R k) Seal 2
10 | ZL50.4—6 e Seal i
11 | GB286—84 OBl AR Bearing 1
12 | Z3.4—3 P M14X56 Bolt 4
13 | Z5G. 1. 2—2 R Bearing Seat 1
14 | ZL4OE. 4—10 Tl R R Front Bearing Seat 1
15 | GB93—87 #E 10 Lock Washer 4
16 | GB6170—86 1A M10 Nut 4
17 | Z3G.4.1—2 hE Bushing 1
18 | Z3G. 4.1—4 e E Splinded Yoke 1
19 | 85Z.1.3—6 £ Plate 1
20 | 85Z.1.3—5 B Lock Plate 1
21 | GB5783—86 B M10X 35 Bolt 3
22 | Z3G. 4.1—5 EaE Splinded Pipe 1
23 | GB1152—79 AR Grease Cup 1
24 | GB1235=76 O R FH “O” Ring 1
25 | Z8Gr4.1—6 TEREX Splinded Yoke 1
26 | Z3G.4.1—7 JiE sy Connector 1
27 | GB97.1—85 BHE 14 Washer 4
28 | GB93—87 HE 14 Lock Washer 8
29 | GB6181—86 R M14 Nut 8
30 | Z3.4—2 B M14 X 45 Bolt 4
31 | GB91—86 # 3.2x26 Pin 8

e 23 .




e 24 .

1. Z3G. 4092

Ja1%3h%l Rear Drive Shaft




11.Z3G. 4.2 J51&3h% Rear Drive Shaft

ffgtr% ZTHR5 i HE & &
No. Part No. Part Description Q'ty|Remark

1 [ Z3udi8=1 RS Connector 2

2 | IS9670 T m S Universal Joint Assembly | 2

3 | Z3.4.3—2 B Connector Yoke 9

4 | GB1288—84 i Bolt 16

5 | GB859—176 i) Lock Washer 16

6 | GB1152—79 THAR Grease Cup I

7. 1 GB1236576 O % E “O” Ring 1

8 | Za. dodA—2 HREX Splinded Yoke 1

9 | Z3G. 4.2—1 HRE Spline Pipe 1

10 | Z3.4.4—3 By Spline Housing 1

11 | GB91—86 H 3.2X26 Pin 8

12 | GB6181—86 WA M14 Nut 8

13 | GB93—87 R 14 Lock Washer 8

14 | GB97.1—85 14 Washer 8

15| Z3.54—2 WA M14X 45 Bolt 8

s 25 .




12.Z3G. 4.3 FE1{&zh#i Main Driving Shaft

P
M~ i ‘ . =
- o
1]
3
%
5 =
&

-26-



12.23G. 4.3 Ff£Zh%l Main Driving Shaft

*zsﬁr% THERS % R HE & &
No. Part No. Part Description Q'ty|Remark
1 | 22010408—1 R Flange Yoke 2
2 | 22010408—2 T3 18] 45 B Universal Joint Assembly | 2
3 | 22010408—3 FLA B E Snap Ring 8
4 | Q70001 THE Grease Fitting 3
5 | GB6181—86 BERE M12 Nut 8
6 | GB97.1—85 HE 12 Washer 8
7 | GB93—87 HE 12 Lock Washer 8
8 | Z3.4—1 e M12X40 Bolt 8
9 | 22010408—4 Piiit e Spline Shaft Yoke 1
10 | 22010408—5 P 7 Big Retainer Ring 1
| 11 | 2201086 T 2% Oil Seal Cap 1
! 12 | 2201087 hE Oil Seal Washer 1
13 | 2201088 HHE=) Oil Seal 1
14 | 130—22010408 285 X B Spline Yoke Assembly 1
15 0591486 4 3.2Xx26 Pin 2

.27.




R FAFE A Transmission Assembly

1o 723 6. 10







13.73.6.00 AAHAFEAEEH Transmission Assembly
*gv% FHRE e Fr HE & O
Ly
No. Part No. Part Description Q’ty|Remark

1 | ZL20—03001 Fik Body -y
2 | 403091 &g T Decal 1
3 | GB827—86 PR ANET 2X 6 Rivet 4
4 | ZL20—030057 o Support 2
5 | GB5783—86 ISR M16X 75 Bolt 8
6 | GB93—87 FASEIE 16 Lock Washer 8
7 | GB6170—86 7SR R M16 Nut 8
8 | GB5783—86 7SR M10X 25 Bolt 18
9 | GB93—87 #E 10 Washer 57
10 | ZL20— 030003 i 2 Cover . 1
11 | ZL20—030002 V%] Paper Pad 2
12 | ZL20— 030005 Bk s73 Plate 1
13 | ZL20— 030006 VA 22 Set Screw 2
14 | GB5783—86 7N AR IR M6X 6 Bolt ¢ 2
15 | ZL20— 030004 13 Stop, Plate 2
16 | ZL20—030008 i Nl 3 Gover 1
17 | JB2600—80 Md 45X 62x 12 L0il Seal 1
18 | ZL20— 030058 e ] Ayl i 2 Cover 1
19 | ZL20—030025 g P Paper Pad 1
20 | ZL20— 030059 4 il 5 3 Plate 1
21 | GB6170—86 Lo M{’\\o Nut 6
22 | GB93—87 g 8 Washer 14
98 | Lol SR o= Flange 1
24 | ZL20—030062—4 4N vﬁ)# Gasket 1
25 | WL—100X 10043 itk Element 1
26 | GB5783—86 PR M8 X 25 Bolt 6
27 | Z1.20-0300623W1 WatdEsk Housing 1
28 | GB5783~86 75 R M8 X 30 Bolt 4
29 | Q26501 “O”F [ 50X 4 “O” Ring 1
30 | ZL20— 030020 R 81 Gasket 1
31 | ZL20—034001 RS Oil Pan 1
32 | ZL20— 030007 Sk Tube Y
33 | ZL20—030043 K AT Permanent magnet 1
34 | ZL20— 034004 R Washer 1
35 | Q20501 HEHEE M20X1.5 Plug 1
36 | GB1235—76 “O”FH 40X3.1 “O” Ring 1
37 | ZL20— 037100 Mk Coupling 1

e 31




13.73.6.00 ZAFHFEFAEIM Transmission Assembly
=) FHERS % # WE & =
131(‘).. Part No. Part Description Q' ty|Remark
38 | GB5783—86 7SR M8 X 25 Bolt 4
39 | ZL20—037200 M Cap 1
40 | ZL20—030063 K ¥t 7 4R AR Paper Gasket 1
41 | ZL20—030033 “O"ER Rubber “O” Ring 1
42 | ZL20— 031000 Ko End Cover 1
43 | ZL20— 030032 = Sleeve 3
44 | ZL20—030031 B Gasket 3
45 | ZL20—035002 PAEE S Sleeve 3
46 | ZL20— 035001 Rl Gover 3
47 | GB119—86 ELLHE A10X 40 Pin 1
48 | GB70—85 [RIAE 7S f BET M10X 30  Screw 13
49 | ZL20—030022 R : Seal Gaskets 141
50 | ZL20— 030026 I b 2 End Cover 1
51 | HG4—335—66 | 4 65X 90Xz Oil Seal 2
52 | GB5783—86 7 £ 3% Bk M10X 30 Bolt 35
53 | ZL20—030101 i A Cap 1
54 | GB39—88 75‘@%& M6 Square Nut 1
55 | ZL20— 030103 R Plate 1
56 | ZL20— 030105 &= Bushing 1
57 | ZL20— 030106 HE R Gasket 5
58 | ZL20— 030107 kg E Brass Spacer 4
59 | ZL20~030102 Kkigy Stud 1
60 [\ZL:20— 030109 Fofk Housing 1
614 ZL20— 030108 4 A Paper Pad 1
62 | ZL20— 030039 s Cover 1
63. | ZL20— 030060 =R Oil plate 1
64 | GB867— 86 HHLIIET 418 Rivet 4
65 | ZL20— 030040 e 0.5 Paper Pad 1
66 | GB5783—86 7~ f Sk B M10X 35 Bolt 4
67 | Q21—34 E Plug 6
68 | ZL20—031005 R Plug 6

* 32 .




AR AR S A Input Shaft Assembly

1 &3545L64 1

« 33



14.73.6.1 ZAAHFEHABS A Input Shaft Assembly

*gt% ZHRE % Fir HE & B

L

No. Part No. Part Description Q'ty|Remark
1 | GB810—76 ISR AR M20X 1. 5 Nut 1
2 | GB858—88 ] 42 B - B 1 ] 20 Stop Washer !
3 | GB97.1—85 #E 20 Washer 1
4 | ZL20—030061X1 | Mz Ak Flange Assembly W
5 | GB297—84 5] k7R TR 7507 Tapered Roller Bearing <2
6 | ZL20—032008 B\ Input Shaft \(\\ e
7 | ZL20—032009 | fEI%E 9 Plug w1
8 | GB893. 2—86 LIRS 75 Snap Ring " 2
9 | GB276—89 ] OBl R 109 Ball Bearing ' 2
10 | ZL20—032007X1 | %% (Z=33) Gear .- S 1
11 | ZL20—032101 =i Snap Ring 1
12 | ZL20—032102 S Cover 1
13 | ZL20—032104 AN EE B2 Fr Clutch Disc(Quter) 6
14 | ZL20—030103 N BEE Clutch Disc (inner) 5
15 | GB894. 2—86 Bl A SRS 60 Snap Ring 1
16 | ZL20—032110 P Spring Seat 1
17 | ZL20—032108 G Spring 1
18 | ZL20— 032016 %% Piston 1
19 | ZL20— 032107 Hh Seal Ring 1
20 | GB1235—76 O BHE£E 6.0X3.1  “O” Ring 1
21 | ZL20—032105 [ BOERSFE ik M, Clutch Housing 1
22 | GB308—89 CENER 5 Ball 1
23 | ZL20— 032109+ Hg J4 Seat 1
24 | ZL20—032010X1 | 5% (Z=46) Gear 1
25 | ZL20— 082006 1k 3h Stop Plate 4
26 | GB5783>87 7S IR M10X 25 Bolt 8
27 | GBLI9—86 B FE4Y A8X 22 Pin 2
28 | ZL20— 032004 s Bushing 1
29D Z1.20— 032003 AR IES Piston 1

1.80 | CA10—350914—A | IEZEH &52 Piston Ring 2
31 | ZL20—032002 Bl Plate 1
32 | ZL20— 032001 1k Zh Stop Plate 1
33 | GB5783—86 7N M8X 16 Bolt 2

* 34



15.73.6.2 ZABEFHERH S E  Reverse Shaft Assembly

B«

(=2}
o~

M \'\.\\\\\.‘

@ i&“‘ <
W >
tce ‘\\\ w
3 \
¢ (4 j
R i

0 y T Y
-l \

,,,,,,

4 W
4 N\ \
" ’ =\

. AN
/s “ W\ 7

« 35«




15.73. 6.2 ZRHAEEIRHEI S Reverse Shaft Assembly

fffsi% ZHR5 % i e & B
Ng Part No. Part Description Q'ty|Remark
1 | GB5783—86 NI M8X 16 Bolt 2
2 | ZL20—032001 1k By B Stop Plate 1
3 | ZL20—032002 il 3 A A Plate 1
4 | CA10—3509164A | JHEEIF 52 Piston Ring 2
5 | ZL20— 032003 R SRTIESS Piston 1
6 | GB297—86 [ k1% Tl A 7507 Roller Bearing 2
7 | ZL20— 0360001 i Sleeve 1
8 | ZL20— 032009 [ %E 9 Plug 1
9 | ZL20— 036003 5] 4 % Shaft 1
10 | GB893—86 FLA SRS I 75 Snap Ring 2
11 | GB276—89 /G ERGH AR 109 Ball Bearing 2
12 | ZL20—036002X1 | ti% m=4.5 Z=49 Gear 1
13 | ZL20— 032101 i Snap Ring 1
14 | ZL20— 032102 it i Gear Ring 1
15 | ZL20—032104 ShEEBE F Clutch Disc (Outer) 6
16 | ZL20— 032103 P BE 8 Clutch Disc (inner) 5
17 | GB894. 2—86 RS I 60 Snap Ring 1
18 | ZL20—032110 S Spring Seat 1
19 | ZL20—032108 LS Spring 1
20 | ZL20—032106 i Piston 1
21 | ZL20—032107 35 11l P Seal Ring 1
22 | GB1235~-76 O HHH M 6.0%3.1  “O” Ring 1
23 | ZIb20% 032105 A A e S Clutch Housing 1
24 | .GB308—89 WER 5 Steel Ball 1l
26 ZL20—032109" ] Plug 1
26 | ZL20—036004X1 ¥ m=4.5 Z=44 Gear il
27 | ZL20—032006 1E 3 Stop Plate 4
28 | GB5783—86 SRR M10X 25 Bolt 8
29 | GB119—86 FE:4 A8x 22 Pin 2

230




16.73.6.3 A fFEE S Medium Shaft Assembly

« 37



16.Z3. 6.3 AemsgrhAE S A Medium Shaft Assembly

*g% THERE & R HE & &
Nf). Part No. Part Description Q'ty|Remark
1 | GB5783—86 7S M8 X 16 Bolt 2
9 | ZL20—032001 1B Stop Plate 1
3 | ZL20—032002 il £ A Plate 1
4 | CA10—3509164A | THEEH ¢52 Piston Ring Y
5 | ZL20—032003 ERRHE Piston R
6 | GB297—86 R Ak v T Al AR 7507 Roller Bearing 3 ‘-2}5”/ 2
7 | 72L20—033001X1 | #% m=5,Z=24 Gear e 4 1
8 | ZL20—032009 2] 2€ 9 Plug o . 1
9 | ZL20—033002 e ]l MediunyShaft 1
10 | GB893—86 FLR WA R4 75 Snap Ring 2
11 | GB276—89 [y BRI R 109 Ball Bearing 2
12 | ZL20—032004X1 | #i% m=4.5 Z=41 E 1
18 | ZL.20—032101 48 \ Snap Ring 1
14 | ZL20—032102 A Yt 25 '\V)\ Gear Ring 1
15 | ZL20— 032104 %ﬁﬁ}# \¥ Clutch Disc 6
16 | ZL20—032103 Al Clutch Disc 5
17 | GB894. 2—86 5}& 48 60 Snap Ring 1
18 | ZL20—032110 oL A Spring Seat 1
19 | ZL20—032108 | #E Spring 1
20 | ZL20— 032100 1 2 Piston 1
21 | ZL20—032107 3511 Seal Ring 1
22 Gg.;'z;;isqs O @ 60x3.1  “O” Ring 1
23“5@-*20—032105 B AR B Clutch Housing 1
m@?GB308f89 WA 5 Ball 1
435 | ZL20—032109 b e Plug 1
26 | ZL20—033005X1 | #i% m=4.5Z=54  Gear 1
27 | ZL20—032006 1EEh Stop Plate 4
28 | GB5783—86 75 f Bk M10X 25 Bolt 8
29 | GB119—286 A6 A8X 22 Pin g

* 38+




17.7Z3.6. 4 A B EE R, Output Shaft Assembly

W

e 3G9 »



17.-Z3. 6. 4 AFHRAF 4 1 24 Output Shaft Assembly

*’sﬁﬁ FZHERE % L Bl = =

No. Part No. Part Description Q'ty|Remark
1 | GB5783—86 B M10X 25 Bolt 4
2 | ZL20—030077 1k 7 # Stop Plate 2
3 | ZL20—030078 Hs i Plate 3
4 | Q26—o01 O & EHE 525. 7 “Of-Ring e
5 | ZL20—030013 Lo ey Flange 2
ZL20—030075 5 e 22 Flange »'“:."”’ 2
6 | ZL20—030030 By E Dust Eg&t. 2
7 | HG4—335— 66 fhE 65X 90X 12 0i=L§§:d 4
8 | ZL20—030071 K e Bl o 1§x\d Seal 1
9 | GB5783—86 7S FER: M10X 30 Bolt 8
10 | GB93—87 #E 10 A\f{} ’ Washer 8
11 | GB276—89 R& 310 ,\Qf/ Ball Bearing 2
12 | ZL20—030010A | J-HE#f \},j?:‘o Stop Ring 2
13 | 9243/55 mﬁgﬁ'&“ssxsoxso Needle Bearing 4
14 | ZL20—030017 .@ﬁ*q:}eoxrs Spacer 1
15 | ZL20—030009X1 _ | ti#(Z=36) Gear 1
16 ZL20~03001‘933\\/ AR i B Gear Bushing ]
17 | GB308—88 ™ | 4wzt 4 Ball 2
18 | ZL206030072A | #fyski i Output Shaft 1
19 ;ﬁé';§£030021x1 E’f‘gf%tﬂ%ﬁ D 1
gﬂ: j§i20—030023 P ¢60x 3 Spacer 1
21 |.ZL20—030029 Filill B 8% Paking Brake Drum 1
ZL20— 030076 Fifil Bk Paking Brake Drum 1
22 | GB6175—86 NAIEEE M14 Nut 4
23 | GB93—89 A 14 - Lock Washer 4
24 | GB5783—86 N H Sk AR M14X 40 Bolt 4

« 40 o




18.73.6. 4.1 7ASHAFHIFE N Parking Brake Assembly

o

(=}
—

o
—

.41-




18.73.6. 4.1 AR FHFHIZh S8 Parking Brake Assembly
*xsﬁ% ZH K5 % i HE & &
Nlc-;. Part No. Part Description Q'ty|Remark
1 | ZL20—038005 Tl ShZE B Plate 2
2 | ZL20— 038003 M AR Plate 2
3 | GB97.1—85 #H 16 Washer )
4 | GB91—86 FO8 3x25 Cotter Pin 2
5 | GB882—86 Bifh Al6x48 Pin . 2
6 | ZL20—038004 LR £ Serew RY, v 1
7 | ZL20—038002 T 5 B 22 A o 5 Spring ”x,f;%;\” 2
8 | ZL20— 038001 T 5 BB S Spring . \\ 2
9 | GB97.1—85 HH 12 Washer 1
10 | GB6171—86 WA M12X1. 25 Nut 2
11 | GB6170—86 W M8 Nut 2
12 | GB5783—86 4 M8 X 75 Bolt 1
13 | ZL20—038102 ilsha LM Brake Band (Upper) | 1
14 | GB867—86 I L 4T 672 Rivet 18
15 | ZL20—038101 s T, Brake Band (Lower) | 1
16 | GB875—86 i k22 84T 5X 12 Rivet 4
17 | ZL20— 038104 | 3 B 2 Brake Lining
18 | GB875— 86 &%%&@Mﬂﬂ 5X17 Rivet 22
19 | ZL20—038103 O WaHF Steel Band 1
20 | ZL20—038105 | fil 3 4 Support 1
21 | GB32. 186 B M10X55 Bolt 1
22 | ZL20~>038007 Bz 0.5 Wire 1
23 | Z120— 038006 TR A% Spring 1
24 £AZL20— 030041 Fill shas e Bracket (right) 1
85¢| GB5783—86 7S AR M8 X 25 Bolt 4
26 | GB93—87 TRFE A 8 Lock Washer 4
27 | ZL20— 030042 il BhAs A2 Z 48 Bracket (left) 1
28 | GB5783—86 7SR M12X 30 Bolt 4
29 | GB93—87 MR 12 Lock Washer 4

42 .




o

19.73.6.6 A EE K Transmission Control
Valve Assembly

s 43



19.73.6.6 “AEHFIRYE S Transmission Control

Valve Assembly

{25

£

ZTHERE
No. Part No.

| & B
Q'ty Remar!

ZL20— 039011
ZL20— 039013
ZL20— 039012
GB308—89
ZL20— 039023
ZL20— 026010
ZL20— 026009
Q20— 01
GB893. 2—86
JB2600— 80
ZL20—039010
ZL20— 039009
ZL20— 039022
ZL20— 039015
Q26— 01
ZL20— 039016
ZL20— 039017
ZL20—039018
Q26— 01
ZL20— 039049
ZL20— 039021
Z1.20-~039007
ZL20— 029020
24C,71.20— 039008

© 0 N > o e W N

By B B Da B e o g pa e s
gaty U O WO 000 =1 ST ER s RS R S

GB70—85

26 | ZL20—030034
27 | GB5782—86
28 | GB93—87

75 f IR M10x45
P 10

% L
Part Description
WRET Screw
B Washer
% Spring
WER 10 Ball
B2 2 (p10) Dust Cap R\
I s 3k Pressure x\
) 42 3k 4 Washer “7;}3?
#13 M10X1—6h Plug- \\'
TR #4518 30 Siap Ring
Ml 14X30x 10 Oil Seal
T A ) Washer
L b | N\ Valve Rod
B (e10) Bushing
B \& ‘ Plug
O 1 2232 5 “O” Ring
BEWi,. Rubber Bowel
ﬁ‘]ﬂi@ﬁﬁ Spool
M Spring
OB 16x2 “O” Ring
EFL B JE Spring Seat
B Plug
g {4 Body
4 50. 5 Paper Cushion
JEEAR Plate
BIAE Sk P/ A B4T M6X16  Screw
4L Paper Cushion

Bolt
Washer

44 e



20.73.6.9 A EMEE X P Yoke Assembly

e 45



R

/N
\ W

20.7Z3.6.9 ASHFEEMEAE XYM  Yoke Assembly
#rs”rr% ZHERE % L B & B
No. Part No. Part Description Q'ty|Remark
1 it ¢l Wire 1
2 | ZL20— 030049 B AT Set Screw 1
3 | ZL20— 030048 S IR 4% X Yoke 1
4 | ZL20—030045 EA s Paper 1
5 | ZL20—030047 He X35 Support 1
6 | GB93—87 I 10 Washer 4
7 | GB5783—86 75 A IR M10X 30 Bolt 4
8 | JB2600—80 i 18X 35X 10 Oil Seal 1
9 | ZL20— 030046 P S " Shaft 1
10 | Q21—01 B M12X1. zs,, Plug 1
11 | ZL20— 030044 P f’:fl;‘ Washer 1
12 | GB308—89 ﬁiﬂe}g‘;‘:<' Ball i
13 | ZL20—030055 3@@“\\@1 6 Spring 1

» 46«




21.Z3G.7A B  Transmission Propulsion

. 47 .



21.23G. 7A  ZE##:4Y\ Transmission Propulsion

#gr% ZHERS % i ¥E & &
No. Part No. Part Description Q'ty|Remark

1230702 PR {324 Positioning Plate 1

2V Z3 = i Plate 1

3 |23.7.1—1 =T TR Scutcheon 1

4 | GB827—86 4T 310 Screw 4

5 [ G LA L Upper Mechanism. 1

6 | Z23G.7.2 BREE AT Link Rod 1

7 | Z3G.7.3 AT Link Mechanism 1

oy

+ 48 »




22.73G.7.1A E#HLAM Upper Mechanism

* 49 «



22.23G.7.1A EFBHIAY Upper Mechanism

*g‘rr‘% ZHRE % i HE & o
No. Part No. Part Description Q' ty|Remar!
1 | GB5781—86 B M5X12 Bolt 8
2 | GB93—87 #HE 5 Washer 8
3 | ZL40.7.1—1 = Plate 1
4 | ZL40.7.1—11 PiE Spacer 4
5 | ZL40.7.1—10 HE Spacer K2 2
6 | GB279—88 fiI7%& 180101 Bearirig"'i'~'“ 2
7 | ZL40.7.1—9 [ S‘pa\gq:q 2
8l Z3. 7.0 R R /\p;cer 1
9 | Z3.7.2—5 U Bligfe *Q'> “U” Bolt 1
. \g} .
10 | Z3G.7.1. 1A FHs : 4/ Knob Shaft 1
11 | ZL40.7.1—5 Ak O Stud 1
12 | ZL40.7.1—7 HifL | Spring 1
13, | ZL40.7.1—6 ; ﬁﬁ@ Spring Retainer 1
14 | Z3G.7.1—3 it Plate 1
15 | ZL40.7.1—>8 TR Plate 1
16 | Z3G. 7sA+1 T il AR R Bearing Retainer 1
17 | 23G-7.1—2 U BIgge “U” Bolt 1
18 GB93— 87 B 8 Washer 6
. \\f§‘ GB6170—86 A M8 Nut 4
20 | Z3G.7.1.2 R Support 1
21 | GB5781—86 1 M8 X 25 Bolt 2
22 | GB6170—86 A M12 Nut 1
23 | ZL40.7.1—16 FW M12 Knob 1

« 50«



23.Z3G. 7.2 BREEFT

Link Rod

-51.



23.723G. 7.2 HEEEFF Link Rod
195?\% ZHRS b4 s HE & =
L
No. Part No. Part Description Q'ty|Remark
1 | ZL40.7.3—6 A BR Round Seat 2
2 | ZL40.7.3—4 WEIE Spring Spacer 2
3 | ZLL40.7: 3—5 BRL BET Round Screw 2
4 | GB93—87 g 10 Washer 2
5 | GB6171—86 A M10X 1 Nut 4
6 | GB91—86 i 2x20 Cotter Pin 2
7 | ZL40.7.3—1 BkE Spacex ) 2
N ’\
8 | ZL40.7.3—3 HR i Rotnd Seat 2
’C\\'
9 | Z3G.7.2—1 TR “ “Link Rod 1
& ."’\, 3
ANX
R r'\i/
\¥

* 52 .




24.73G. 7.3 #HFFHL# Link Mechanism

153n



24.73G. 7.3 #EMHLH Link Mechanism

(=2 THERE 2 Fr W & &
1\8-12‘. Part No. Part Description Q'ty|Remark
1 | GB6170—86 B M8 Nut 2
2 | GB93—87 M 8 Washer 6
3 | GB97.1—85 8 Washer 4
4 | GB5783—86 B M8X 20 Bolt 2
B I{Z3G. 7. 3—4 R Link Block 1
6 | GB91—86 8 3.2x22 Cotter Pin 1
7 | GB882—86 4%l B8 30 Shaft_.\Pi‘ﬁ: 1
8 | GB893. 1—86 P4E 28 ‘Ret\ati\nér Ring 9
9 | ZIAOAS7-4—3 EH " S ‘i/Iat Seat 2
10 | ZL40.7.4—2 B E h \z, X Mat 2
11 | GB279— 88 #i& 180101 Bearing 2
12 | GB5781—86 WA M8X 25 Bolt 2
13 | GB96—85 g 8 Washer 2
14 | Z3G.7.3.1 &) Support 1
15 | GB97.1—85 B 12 Washer 2
16 | GB93—8% e 12 Washer 2
17 | GB53781—86 B M12x 30 Bolt 2
18 :{Z'.SG. 7.3—3 4 Plate 1
19;»' Z3G.7.3—2 i Shaft 1
20 | 23G.7.3—1 AR Link Plate 1

* 54 »




25.7Z3G. 7TA Ef#EEEY, Shift Control

= 55



25.7Z3G. 7TA EK#EEY  Shift Control

=) FTHRE i WE & &

13;.. Part No. Part Description Q'ty|Remark
1 | ZL40.7.1—16 Fi Knob 1
2 | GB6170—86 BB M12 Nut 1
3 LRRE BN Control Lever il
4 | GB6170—86 R M10 Nut 8
5 | GB93—87 BE 10 Washer 8
6 | ZL40A.10. 7—4A | [EE R Fixing Seat 2
7 | GB5781—86 B M10X 25 Bolt 4
8 | ZL40.10. 7—3A bRz Spacer 2
9 | ZL40.10.7—1A (IES Lining Bushing 1
10 | Z3.7—5 L Shaft 1
11 | GB1153—89 AR 45 M10X 1 Grease Cup 1
12 | GB86—88 HET M6X16 - Screw 2
13 | 85Z. 05. 2. 4A FREsEL Joint, Ball 2
14 | GB97.1—85 I 12 Washer 2
15 | GB6170—86 WRE M2 Nut 4
16 | Z3G.7—2 IR Link Rod 1
17 | GB5780—86 B2 M 16 X 100 Bolt 4
18 | Z3.7—3 SR Plate 2
19 | Z3.7—2 iy Plate 2
20 | GB93—87 B 16 Washer 4
21 | GB6170-<86 B M16 Nut 4
22 | GB5781~ 86 B M8 X 20 Bolt 1
23 | Z3. 938 H Washer il
24 4473.7—7 b2 Support 2
126<| GB91—86 # 2.5% 24 Cotter Pin 1
1 26 | GB97.1—86 1 10 Washer 2
2Tl Z3 74 TR Lower Mechanism 1
28 | GB5780—86 R M10X45 Bolt 4
29 | GB882—86 il B10X 60 Shaft Pin i
30 | Z3.7—4 il Shaft 1
31 | GB93—87 HE 16 Washer 4
32 | GB6170—86 B2 8F M16 Nut 4

.56



26.73G.8 ®iZFEZ S Front Chassis Assembly

e 57 »



26.Z3G.8 HIZEZEHEA, Front Chassis Assembly

B8 FHMS i MR &
No. Part No. Part Description Q'ty|Remark

(G Gk B ZE 48 Front Chassis 1
2 | GB1152—89 AR M10X1 Grease Cup 5
3 |iZBug:H SR Y Lift Arm Pin %
4 HEBRZSh— 5 gralic] Washer 5

5 | GB93—87 #HIE 16 Lock Washer 5
6 | GB5781—86 P M16X 25 Bolt : 5
7 | Z3G.16.4 ERIKIT &4 Front ,}I«.@;ﬁf:’p?;;rotector (1) it

8 | GB93—87 H[E 8 Loci;\,%V;sher 14
9 | GB5781—86 B M8 X 20 »\"\iB\élt 8
10 | Z3.8. 4 IR (\?}\ Lift Cylinder Pin 2
11: 236G 8. 18 {%@ﬁu?ﬁ:&\{/ Tube 1
12 | 23G. 8.8 "-F?['ﬁj‘%x, v Steering Pin 2
13 | Z3G. 8. 11 R L Tube 1
14 | Z3G.8.9 AR ME Tube 1
15 | Z3.8—13 gralid Washer 2
16 | GB93 87 B 10 Lock Washer 2
17 | GB5781—86 2 M10X 20 Bolt 2
1875 23G. 16. 7 B ZE 3R T A Plate 1
P19 | GBs781—86 B M8X16 Bolt 6
| 20 | Z3G. 8. 10 e I I B Tilt Cylinder Pin 1
21 | Z3G. 16. 3 FBIRIT &4 Front Lamp Protector (R) 1

-58.



27.23G.8 JeHEZ LM, Rear Chassis Assembly

59 -



27.23G.8 JEZE A, Rear Chassis Assembly

=2 ZHERT i B &

Sg. Part No. Part Description Q' ty| Remark
1 | Z3.8—4 5|8 Drawbar Pin il
2 | Z3G.8—7A BLE Counter Weight 1l
3 | GB5782—86 B H M24X180 Bolt 4
4 |IGBS7-1—85 HE 24 Washer 4
5 | GB93—87 #HhE 24 Lock Washer 4
6 | GB6170—86 WA M24 Nut 4
7 | Z3G. 8. 2A JG 3 Rear Chassis 1
8 | Z3G.8.7 fEf e Tube i
9 | GB5649—85 B R WA M6 Nut 14
10 | GB5631. 2—85 Bdik 6 Joint 14
11 | JB982—77 #E 10 Washer 14
12 | Z3.8—2 3. Bushing 2
13 | 85Z.6—10 mmﬁ Adjustion Thim 4
14 | ZL40.8—11 i Thim 2
15 | Z3.8.5 ) 4= 58 Axle Cradle Pin 0
16 | Z3.8. 74| Bl %32 Axle Cradle 1
17 | Z3~82 13 [ Washer 6
181 GB93—87 I 10 Lock Washer T

% | GBs781—86 4 M10X 20 Bolt 6
20 | Z3G.8. 6 I 65 3 M B Tube 1
21 | Z3G.16—2 R R Plate 1
22 | GB6170—86 WAE M10 Nut 8
23 | GB5781—86 R M10X50 Bolt 8
24 | Z3G.8—8 BUEFF Rod 1

* 60




27.23G.8 JEFEZEH, Rear Chassis Assembly
*g’:r% ZHERE & e HE & &
No. Part No. Part Description Q'ty|Remark
25 | 85Z. 7—14 B AT Y Pin 2
26 | 85Z.7—15 AP 3 Spring Split 2
27 | Z3G. 8. 8 % 1] Steering Pin 2
28 | GB1152—89 WA M10x1 Grease Cup 9
29 | GB93—87 E 12 Lock Washer 28
30 | GB5783—86 A M12X 30 Bolt 12
31 | Z3G.8—6 AR Plate 1
32 | Z3G.8—5 WE Bushing 1
33 | Z3G. 8—4 TE=ZCH Lower Flange 1
34 | GB304. 5—81 %45 ik GE6OES ;g{{yéﬁie Bearing 2
35 | Z3.8—14 I ‘:f\‘)ilcijustion Thim 2
36 | Z3G.8—3 LEBEZECH Ca Upper Flange 1
37 | GB1235—176 O % 80X%: 7‘: “O”Ring 1
38 | Z3G.8.5 T8 Articulate Pin(L) i
39 | GB5782—86 B M12 X 65 Bolt 6
40 | Z3G.8—2 TE=(E) Lower Flange 1
41 | Z3G.8—1 = Upper Flange il
42 | GB1235~76 O M 70X5.7 “O” Ring 1
43 | Z3G:8. 4 iatsg: 3 Articulate Pin(U) 1
44 | GB5782—86 Rt% M12X55 Bolt 6
45 | Z3G. 8. 3A AEC I 4R Frame 1
46 | GB5781—86 B M12X40 Bolt 4
47 | Z3G.16—3 G ERA R Plate 1

* 6] -




. 62

28.723G.9A H#MmMWIERSA Steering System




28.Z23G.9A FERWEFRS Steering System

fgr%‘ ZHERS % i BE & B
No. Part No. Part Description Q'ty|Remark
25 | GB3452. 1—82 O RIFHE 40X3.55 “O” Ring 2

26 | GB5883—86 BB M10X30 Bolt 8

27 | CB550 HiHE Pump 1

28 | Z3G. 9.9 E Steel Tube 1

29 | Z3.3—11 EERE Flanger 1| #H
30 | Z3.3—12 ERE Joint Tube 1| A
31 | Z3.3—14 i Washer 1| A
32 | Z3.3—15 4 : Washer 1 1 H
33 | GB901—88 B M10X 75 Bolt 2

34 | GB6170—86 R M10 Nut 2

35 | GB5782—86 1E M10X40 Bolt 2

36 | GB70—85 BET M8X 25 Screw 6

37 | GB894. 2—86 4R 25 Snap 1

38 | GB93—87 I 8 Lock Washer 6

39 | Z3G.9—4 LY Soft Tube 1

40 | ZBJ15001— 87 M4k d6o Clamp 2

41 | Z3G.9. 10 D BRI “D” Hose 1| A
42 14°Z3G. 9. 11 D &l & “D” Hose 1 Khity
43 | FKAR—103015 g Bk Valve 1| 4y

* 64




294 Z3G.. 91

ARG HTMEL  Left Steering Cylinder

18 12900 B L7 6 5

« 65 e



29.723G. 9.1 ZmmhEr

Left Steering Cylinder

=) FHARE # i HE & %
Iéllc—)'. Part No. Part Description Q'ty|Remark
1 |Z3.9.1—9 B 242 2R Dust Ring 4 | £H
2 | GB893.1—86 118 62 Snap 4
3 | GB304.5—81 A5 Hli& GE40ES Tumbler Bearing 2
4 | Z3G.9.1—1 15 ZEFF Piston Rod il
5 | WD1700450—N9 | B4 Dust Ring 1 (%0 B+S
6 | GB894.1—86 il 72 Snap 1
7 |Z3.9.1—1 EEE7N Snap Ring 1| £/
8 |23.9.1—2 R Snap Ring 1 | £
9 | RUJ100450—2Z94 | U BB #U” Ring 1 |#0B4S
10 | Z3G.9.1—2 S £ Guide Tube 1
11 | GB3452.1—82 O BUFEH I 69X5.3 “O” Ring 1
12 | GB3452.1—82 =1 I Snap 1
13 | CKS—045 Eﬂ%ﬁ:ﬂ% Step Seal 1
14 | Z3.9.1—3 il F 347 >k 1 Slyd Ring 2 | f&H
150 I Z3GNG HART Cylinder 1
16 | Z3.9. 17 i A€ Piston 1 |
17 | Z3. a6 fLH ok Slyd Ring 2 | &H
18 CKW —080 %k Glyd Ring 1
19| GB79— 85 BET M8X 25 Screw 1
20 | GB3452.1—82 O BU#+H[E 45%5.3  “O” Ring 1
21 | Z3G.9.1—3 R Snap 2

« 66



30.73.9.00 HFEEH Valve

-67-



30.7Z3.9.00 PBAFEW Valve

*g:\r% FHRE % R HE & I
No. Part No. Part Description Q'ty|Remark
1 A IR g Plug 1
2 O B %+ “O” Ring 1
3 ZeR g Washer 1
4 T TR Spring 1
5 %4 R IR i Spool 1
6 4 R W AR Tube 1
7 O &M “O” Ring 1
8 i Snap 1
9 g it Spool 1
10 [H Je 2 Damper 1
11 5% Spring 1
12 K {4 Valve Body 1
13 T Plug 1
14 | GB93—87 P 10 Lock Washer 3
15 | GB5782—86 ¥k M10X50 Bolt 3
16 [{EEASES Guide Tube 1
17 O X%+ “O” Ring 1
18 FE BRI Plug 1

- 68 -



31.Z3G. 10A TR ERS Working Hydraulic System

. 69 .



31.Z23G.10A THYEWiERS Working Hydraulic System
fffsi% THRE # B R & &
Nit')l. Part No. Part Description Q' ty|Remark
1 | Zz2G.16.1 % 3Lyl i Tilt Cylinder 1
2 | Z3G.10.3 A IV b Right Lift Cylinder 1
3 | Z3Gdi 2 7 T B i Left Lift Cylinder 1
4 | Z3G.10. TA A Tube 1
5 | Z3G. 10. 8A N Tube 1
6 | Z3G.10.11 D B e 4 “D” Hose 2
7 | Z28G.10.10 D I “D” Hose 2
8 | GB3452.1—82 O B +HE 30X 3. 55 “O” Ring 16
9 | GB93—87 8 10 Lock Washer 123
10 | GB5782—86 B M10X 65 Bolt 8
N IEZ3G10L5 W Tube 1
12 | Z3G.10—2 [ 7 A Plante 1
13 | Z3G. 10—1 U 22 “U” Bolt 4
14 | GB6170—86 WAEE M10 JNut 16
15 | Z3G.10.9 W Tube 1
16 | 85Z.10.1—2 SRR Split Flange 12
17 | GB5783—86 W M10X 35 Bolt 48
18 | Z3G. 10. 28 F A4 “F” Hose 1
IO Z3G. 10. 27 F BIEE “F” Hose 1
20 | Z3G. 10.6 & sl Clamp 2
21 | Z3G. 10. 20 WY 2 SP;EEEUILS‘O“ Linkage®| |
22 | DF25B2(30G) 41 B e Control Valve 1
23 | Z3G. 10. 24 #3L Joint 2
24 | GB5783—86 2 M10X 30 Bolt 36
25 | Z3G. 107 bl Plank 1
26 | Z5G. FA>1 9K Plug 6
27 | IB9gS~—177 P 14 Washer 6
28 |G86.10.17A N Tube 1
29 \/Z3G. 10. 18A A Tube 1
N30 | Z3G. 10. 21 F %l e as “F” Hose 1
31 | Z3G. 10.16 F R4 “F” Hose 1
32 | CBGj2100 TR Pump 1
L 88 Z3 08 E4 1 et Paper Cushion 1
34 | Z3.10—4 Briiiy Joint Disc 1
35 | Z3.10—5A R Joint Shaft 1
36 | GB6170—86 AL M12 Nut 8
37 | GB93—87 P 12 Lock Washer 16

s 70 »




31.23G. 10A T YEWERS Working Hydraulic System
#zsf‘\% THERE % P HE & o
Ng. Part No. Part Description Q’ty|Remark
38 | GB5782—86 W M12X55 Bolt 4
39 | GB3452.1—82 O BIFFHE 47.5X3.55 “O” Ring 1
40| Z656G.T: 53 e Split Flange 1
41 | GB5783—86 2 M12X 35 Bolt 4
42 | Z3G. 10. 23 Mg Tube 1
43 | ZBJ15001—87 W4 deo Clamp 4
44 | Z3G.10—6 wE Hose 1
45 | GB5783—86 12k M10X 25 Bolt 17
46 | GB97.1—85 U 10 Washer 24
47 Z36G 10315 A, A Tube 1
48 | GB3452.1—82 O BI%H [ 25X 3. 55 “O” Ring % 4
49 | ZC5G. 7. 1—1 Btk Split Flanghe® 4
50 | Z3G.10. 13A F A “F”Hose 2
51 | Z3G. 10. 4A F Rl e “F "Hose 1
52 | Z3G. 10. 14A F s “F”Hose 1
53 | Z3G. 10—10 T Plank 1
54 | Z3G. 10.9 ERE Connector 1
55 | Z3G. 10.12 ik Clamp 1
S568RZ8G. 10.519 (=] ¥ 422 2L Joint 1
57 | Z3G.10—5 e Hose 1
58 | GB5782—86 1 M12K140 Bolt 4
59 | GB3452.1—82 O BUBHFE 42.5X3.55 “O”Ring 1
60 | GB3452.1—82 O HUFEHFE 40X 3. 55 “O”Ring 2
61 | Z3G. 10. 25 D AU g “D” Tube 1
62 | Z3G.10—8 48 Plate 2
63 | Z3G.10—3 Je Clamp 2
64 | GB5782—86 R M10x 40 Bolt 6
65 | GB70—85 B M8 X 25 Bolt 6
66 | GB93—&7 HE 8 Lock Washer 6
67 | Z3:hB14 4t A Paper Cushion 1

= 7] -



TAEBRHMF R  Working Propulsion

B2 236 10. 20

Linkage System

13

o 72



32.723G.10. 20 TAE#EFHE Working Propulsion

Linkage System

és‘ﬁr% ZHERS & it HE & I
No. Part No. Part Description Q' ty|Remark

1 | GB5783—86 W M10X 25 Bolt 4

2 | GB93—87 #E 10 Washr;:r 4

3 | GB86—88 HEET M6X 16 Screw 2

4 | ZL40.7.1—16 FHER M12 Knob 2

5 | GB6172—86 YA M12 Nut 2

6 | Z3G.10.20.1 L) HF Tilt Control Lever 1

7 | GB91—86 B 4x30 Pin 2

8 |Z3.10.4A—1 Rz Link Board 2

9 | GB882—86 %l B12x 30 Pin Shaft 2

10 | GB1153—89 AR 45° M10X 1 Grease Cup 2

11 | ZL40.10. 7—1A (SEES Lining Bushing 2

12 | Z3.10. 4—1 [ Spacer 1

13 | Z3G. 10.20, 2 FERYF Lift Arm Propulsion 1

14 | Z3.10.4—3 h Shaft 1

15 | ZL40.10. 7—4A & € JE Fixing Seat 2

73




33.73.10.00 7B S A  Control Valve Assembly

« 74 .



33.7Z3.10.00 AEcH A, Control Valve Assembly

*g:% ZHRE i HE & &
Nf)" Part No. Part Description Q'ty|Remark
1 | GB882—86 % A124+9X 35 Pin 2
2 S Spring Seat 2
3 | GB1235—76 O RIEHE 28X3.1  “O”Ring 4
4 P Snap 2
5 [y 2 B Seal Ring 2
6 | GB1235—76 O BB $HE 40X3.5  “O” Ring 2
7 SH%345565962>11627/ g S ER) Skeleton Qil Seal 4
8 B IR Lift Arm Plunger 1
9 | GB1235—76 O BIBHIPE 16X2.4  “O” Ring 1
10 L S Plug 1
11 | GB5782—86 A M12X115 Bolt 2
12 R Plug 3
13 | GB1235—176 O BRI HE 24x2. 4 “O” Ring 3
14 BT HR] Check Valve Plunger 3
15 R Spring il
16 | GB308—64 MER 7/16" Steel Ball 2
17 T Spring 1
18 oL R Spring Seat 1
19 ENEM Positioning Sleeve 1
20 | GB93—87 HpE 8 Lock Washer 12
21 | GB5783—86 PR M8X 25 Bolt 12
22 | GB91—86 FF O & 2X20 Cotter Pin 2
23 | GB97.1—85 g 12 Washer 2
24 LA Spring 1
25 - ¥ Tilt Plunger 1
26 LS Spring 1
27 iy Washer 2
28 LR A Spring Gland Seat 2
29 [|] {37 3L 5% Return Spring 1
30 5L 3 e Spring Seat 1
3l Vit T End Cover 1l

-75-




33.73.10.00 4rBECH A, Control Valve Assembly

tns ZHR5 & R ¥E & B
EI:)'. Part No. Part Description Q'ty|Remark
32 WE Plug 2
33 | GB1235—76 O BIFHEH 40X 3.1 “O” Ring 3
34 [ Plug 3
35 | GB41—86 WA M12 Nut 4
36 | GB895—67 PR 20 Snap 1
37 ETRT: N Outlet Valve Stem 1
38 | GB1235—76 O B +HE 20X2.4  “O” Ring 1
39 A 2E Bt Plunger 1
40 M Spring 1
41 Pl A 6 Pin 1
42 ZEWE Safty Valve Sleeve 1
43 )2 Valve Seat 1
44 | GB1235—176 O BIFHM 24%2.4  “O” Ring 1
45 8% s Adjustable Valve Stem 1
46 183 Spring 1
47 | GB1235—76 O RI#EHE 32x3.1  “O” Ring 1
48 | JB982—77 g 12 Washer 2
49 e Spring Gland 1
50 I 224 Adjusting Screw 1
51 L85 Nut i
52 gradis! Washer 2
53 ' W B Lock Nut 1
54 Hg {4 Valve Body 1
55 HE A Bolt 4
56 | GB1235—176 O BIZ&fFE 50x3.1 “O” Ring 1

« 76 =




34.73G.10.1 %3l  Tilt Cylinder

o [T »



34.723G.10.1 #LyhEr  Tile Cylinder

s ZFHR5 % R BE & =
lglg. Part No. Part Description Q' ty|Remark
1 | GB6170—86 YEBE M10 Nut 1
2 | GB93—87 B 8 Lock Washer 2
3 | GB97.1—85 #E 10 Washer 1
4 | GB5781—86 B M10X20 Bolt 1
5 | Z3.10.1—11 Fin Support 1
6 L[ 710815 12 5% Guide Tube 1
7 | GB93—87 #E 10 Lock Washer 3
8 | GB5781—86 i M8X 16 Bolt 2
9 | GB97.1—85 1 8 Washer 2
10 | Z3G.10.1—1 EispaYan Indicator Rod 1
11 | Z3.10.1—10 Bh 22 R Dust Ring 4
12 | GB893.1—86 FLARE Doo Snap 4
13 | GB304. 5—81 Fei & GEGOES Tumbler Bearing 1
14 | Z3G.10.1—8 e Piston Rod 1
15 | GB894. 1—86 4R 130 Snap Ring 1
16 | Z3G.10.1—2 P4IR Snap Ring 1
17 | Z3.10.1—3 4t Key 1
18 | GB3452.1—82 O AU EfE 136X 7 “O” Ring 1
19 | Z3G.10.1—9 4 Snap Ring 1
20 | WD1700800-N9 [ 2 [ Dust Ring 1
21 | RUJ200800-Z94 U EHE “U”Ring 1
22 | Z3G. A0 —4 S Guide Sleeve 1
23 | CKS—063 WriEH d63 Step Ring 1
24 {GB3452.1—82 O BRI+ 80X5.3  “O”Ring 1
N Z3G.10.1—7 HiE Snap 1
26 | Z3G.10.1—6 EE Piston 1
o7l 23.16.1—5 SR Slyd Ring 2
28 | S—55044 3 E d150 Glyd Ring 1
29 | GB79—385 HEET M12X 40 Screw 1
30 | Z3G.10.1.1 AT Cylinder Body 1

« 78 s




35.723G.10. 2 ZAZEMEL  Left Right Lift Cylinder

79 «



35.723G.10. 2 ZEHIEME Left Right Lift Cylinder

=2 THRE & R BE &
I§If)-. Part No. Part Description Q' ty|Remark
1 | Z3.10.2—1 & EH Piston Rod 1
2 | GB894.1—86 4 100 Snap Ring 1
3 | Z3.10.2—1 =57 Snap Ring %
4 | Z3.10.2—3 g Key 1
5 | GB1235—76 O RIFEE 100X5.7  “O”Ring 1
6 | Z3G.10.2—5 HE Snap Ring 1
7 | WD1700630-N9 B 2 1 Dust Ring 1
8 | RUJ000630-Z94 U EHE “U”Ring 1
9 | Z3G.10.2—2 AL ES Guide Sleeve 1
10 | CKS—063 WrisEt des Step Ring il
11 | Z3.10.2—2 ik 397 >k B Steal Ring 1
12 | GB79—85 HELET M8 X 30 Screw 1
13 | GB1235—76 O M+ 63X5.3  “O”Ring 1
14 | Z3G.10.2—4 i Snap Ring 1
15 | Z3G.10.2—3 16 2% Piston 1
16 | Z3.10.2=7 LA 7 e B Slyd Ring 2
17 | CKW=110 kM d110 Glyd Ring 1
18 | GB893.1—86 #3375 Snap 2
19 | Z3G. 10.2.1 fLi& CH) Cylinder Body (Right) 1
20 | Z3G.10.2—11 B 42 3 Dust Ring 2
21 | GB304. 5—81 5T & Tumbler Bearing 1
22 [Zav10:2:1 EEA L Pistion Rod Head 1
23 | 23G.10.3.1 fL & (A Cylinder Body (Left) 1

« 80




36.Z3G.10. 22 WiEMSE Hydraulic Tank

* 8]



36.723G.10.22 WEMF Hydraulic Tank

ffgr% FHMR5 R KR & I
No. Part No. Part Description Q'ty|Remark
) 236G 10.22, 1 [HEIERES Tank 1
2 | Z3.10. 6. 4A (7] ¥il7 1 s Filter Assembly 1
3 | Z3.10. 6A—5 130y Washer it
4 | Z3.10.6—6A =% Flange Cap 1
5 | GB93—87 HE 10 Lock Washer 18
6 | GB5781—86 WA M10X 25 Bolt 18
7 | GB93—87 I8 6 Lock Washer 12
8 | GB5781—86 1A M6X16 Bolt 6
9 | JB982—177 I 20 Washer 1
10 | ZL50E. 7.1. 4—1 | ¥%E M20X1.5 Plug 1
11 | Z3G: 10,22 2 W% il A Fuel Cover 1
12 | Z3.10. 6A. 4 W it g s Filter Assembly 1
13 | Z3.10. 6A—1 e Washer 1
14 | GB5781—86 W M8X 20 Bolt 8
15 | GB93—87 HE 8 Lock Washer 8
16 | Z3.10.6A—3 ML Cover 1
17 | Z3.10. 6A—4 iy Washer 1
18 | ZL40(X).1.3.5A | hnyhgas Filter Assembly 1
19 | YWZ =127 WL Gauge Assembly Level 1
20 | Za®¥10. 22. 3 05 3t 42 3k Joint 1
21| GB5781—86 B2 M6 X 30 Bolt 6
22 | 23G. 10.22—1 [ Washer 1
23 | Z3G.10.22. 4 HEk Joint 1
24 | GB3452.1—82 O I+ 112X3.55 “O”Ring 1
25 | GB93—87 HIE 12 Lock Washer 4
26 | GB5781—86 BEE: M12 X 30 Bolt 4
27 | GB825—88 4T M16 Screw 2

o B2




37.23G.11 TAE3EHE Working Device

= 83«



37.23G.11 T{E%E Working Device
*»Sir‘% FHERE # i HE &
No. Part No. Part Description Q'ty|Remark|’
1 Z3 113 WE Bushing 2
Z | 23G 1S e Lift Arm 1
3 | Zadnd P B Pitman Arm End Pin | 1
4 |Z3.11—2 iz Bushing 2
5 | GB5781—86 e M16X 25 Bolt 8
6 | GB93—87 #IE 16 Washer 8
7 | 85Z.6—5 [ Washer 8
g | Z8011.5 HE Washer 8
9 | Z8Gi11.2 ey Pitman Arm If
10 | Z3G. 11. 4 JIFF Link 1
11 | Z3G.11—2 O %I [E “O”Ring 8
12 | GB9877.1—88 #HHHE B60X80x12 Ring 8
1301 Z3G.11=1 WNE Bushing 4
14 | Z3G.11:5 b2}y Bucket Shaft Pin 3
15 | Z3G.11. 3 g3 Bucket 1
16 | ZL40A.11:1-19 | 824 Nut 14
17 | GB93= 87 HE 20 Washer 14
18 | Z3.11.1—2 A Bolt 10
191 Z3.11.1—1 5 Bucket Tooth 5
20 | Z3G.11.3—1 it Side Tooth 2
21 | GB5782—86 B M20 X 80 Bolt 4
29 || Za 06 )8 L b B Upper Shaft Pin 2

« 84




37.23G.11 T{E%HE Working Device
=2 FHR5 & i HE & I
132.. Part No. Part Description Q'ty|Remark|’
1 |Z3.11—3 e Bushing 2
Z2 | Z3GH1E o Lift Arm 1
3 | Z8ilnd 158 Al Pitman Arm End Pin | 1
4 | Z3.11—2 i Bushing 2
5 | GB5781—86 e M16x25 Bolt 8
6 | GB93—87 I 16 Washer 8
7 | 85Z.6—5 Eragia| Washer 8
8 | Z3:11.5 graic Washer 8
9 | Z3G.11.2 R Pitman Arm 1
10 | Z3G. 11. 4 HLFF Link il
11 | Z3G.11—2 O B “O”Ring 8
12 | GB9877.1—88 BB B60X80x12 Ring 8
13 | Z3G.11—1 e Bushing 4
14 | Z3G.11.5 ¥ 24 Bucket Shaft Pin 3
15 | Z3Gi1153 g3} Bucket 1
16 | ZL40OA. 11119 | #28k Nut 14
17 | GB93=87 I 20 Washer 14
18 | Z8.-11.1—2 [ Bolt 10
19- Z3.11.1—1 RN Bucket Tooth 5
20 | Z3G.11.3—1 SvAR ) Side Tooth 2
21 | GB5782—86 B M20X 80 Bolt 4
29 | Z3. 11«6 B AR Upper Shaft Pin 2

« 84




26

38.73G. 12

(']
o
(=}
&5
M~
o5
=T
o
[==]
=
(=2}
b
o
—
~
=
o
o~
L
o~
=
o~
~
pe
‘Du':
© —
2R =
o
o o
=
¢ e
[T=100]
N~ ORL o
_

HzHA% Brake System

~
—
[se]
—
[ae}
{20]
©
—
o~
el
w0
—
w
VT —
25}
[2=)
—
o
—
~
™M o~
o aly w
=4}
&~
o
~
~
o~
<
/-—
w0
-
o o
L) o
o
=t
Tio
T <r
e}
w 2
e
o~ o
o

13

+ 85«



38.23G.12 {ilZh &4 Brake System
*;S%r% ZFHAKS5 # i WE & B
No. Part No. Part Description Q'ty|Remark
1 | JB982—177 P 12 Washer 4
2 | JB982—177 B 14 Washer 4
3 | ZL40.12.4—14 Bk Connector 4
4 [Z3G. 1247 e H BRIl E Left Pipe 1
5 | ZL40.12.1 T Y i = 422 3k Tee Connector 1
6 | GB93—87 B 8 Washer 6
7 | GB5781—86 W2 M8 X 30 Bolt 6
8 | Z3G.12.1 U RlR- Front Axle Pipe 1
9 | ZL40.12.3—2 ke Pipe Clip 4
10 | GB93—87 g 4 Washer 4
11 | GB65—85 IR A Sk W 6T M4 8 Screw 4
12 | NJ303506025A BREMR D B %4 Brake Hose 2
13 | Z3G.12.5 B D0 A Pipe L
14 i A Air Master 1
15 | Z3G.12—6 wE Hose 1
16 | ZBJ15001-+87 W4 d25 Clamp 6
17 | ZLAGYZ. 5—1 WA Bolt 4
18 | JB982—177 g 22 Washer 8
19| ZL50.12. 9A—1 Hil#L Connector 2
20 | GB6170—86 W M8 Nut 4
21 | XM-60C-3514010 | fil sh¥s i i& Control Valve 1
22 | Z5G.9.4. 2 =EE Accumulator 1
23 | ZBJ15001 —87 W4 d20 Clamp 2
24 | Z3GT (2l RE Hose 1

* 86




38.23G.12 |31 &4 Brake System

*rsﬁr% FHRE % i Wi &
No. Part No. Part Description Q'ty|Remark

25 | Z3G.12—10 EFERKRE Air Pipe 1

26 Fill zh Power Brake 1

27 | /Z3v1298E N FE A Rear Axle Pipe 1

28 | Z3G. 12.4 Ja B il g Rear Axle Pipe 1

29 | ZL40.12—2 Je B i % = e 3k Tee Joint 1

30 | Z3G. 12. 6 IR BrmE Left Rear Axle Pipe 1

3 Z8ula 11 fit ST Air Tank 1

32 | 23G.12—7 Z285RE Air Hose 1

38 | ZaLYE) 1L 3 HSE Hose 1

34 | SH380A-3511010 | yli7K4r BG5S 40 2 0 Oil— Water Separator 1

35 | Z3.12—2 3L Joint 1

36 | ZL40.12.15—2 e Washer 1

37 | Z3.12—4 H g Washer il

-87-



39.73G.12.8 WNJ1ZE4H Air Master Unit

-88.



39.23G.12.8 HMNAFEZA Air Master Unit

s ZTFHERS i HE & E
131;. Part No. Part Description Q'ty|Remark
13| 852 8i2 4.2 iill 27381 3 Brake—Oil Flask 2
2 | Z3G.12—8 e Plate 2
3 | GB6783—86 i M6X16 Bolt 4
4 | GB93—87 HE 6 Washer 4
5 | GB6170—86 W M6 Nut 4
6 | GB5781—86 e M8 X 16 Bolt 2
7 | GB93—87 #E 8 Washer 2
8 | GB97.1—85 P 8 Washer 2
9 | Z3G.12—4 R Brake —Oil Hose il
10 | 23G.12—5 i AN ZE il Brake — Oil Hose 1
11 | Z3G.12—2 £ 3| Support Plank (R) 1
12 | XM —60C EEMAHE Air Master 2
13 | Z3G.12.8. 1 =EE Tee Joint Tube 1
14 | ZL40.12.5—1 L 2ES Bolt 2
15 | JB982—77 [ 22 Washer 4
16 | GB5781—86 P M10X 20 Bolt 4
17 | GB93—87 B 10 Washer 4
18 | ZL40. 12.4—14 Bk Joint 2
19 | JB982—177 1 14 Washer 2
20 | Z1L40.12.5—17 e 12 Washer 2
21 | Z3G.12—3 R Support Plank (L) 1

- 89 -




40.73.12.11A f§SHEr  Air Tank

« 90 »




40.73.12.11A fFSHL Air Tank

ffg% THMRE % i ¥l & &
No. Part No. Part Description Q'ty|Remark

1 | GB5781—86 1 M10X 30 Bolt 8

2 | GB93—87 #ME 10 Washer 8

3 | GB6170—86 A M10 Nut 4

4 [Zad2.11A.1 filt <AL Air Tank !

5 | ZL40.12.5—1 LR Bolt 2

6 | JB982—177 g 22 Washer 4

7 | ZL40.12.9—4 23k Joint 2

8 | CAl0 K 1 Water Drop Valve 1

9 | ZL40.12.6.4 B RAH Air Supplement Valve 1

10 | Z3.12.11A—1 [ 7€ A Fixed Plate 2

« 9] .




41.73G. 12 FHilzh S, Parking Brake Assembly

« G2 «



41.723G. 12 FHldh 2 Parking Brake Assembly

*gr% ZHRE % L HE & &
No. Part No. Part Description Q'ty|Remark
1 | GB882—86 W%l B10X 32 Shaft Pin 1
2 |Z3.13—1 ek Joint il
3 | GB97.1—85 HE 10 Washer 1
4 | GB91—96 H 3.2x22 Pin 1
5 | GB5782—86 B M16X 80 Bolt 2
6 | Z3.13.1 2! Frame 1
7 | GB93—87 I 16 Washer 4
8 | GB6170—86 WA M16 Nut 4
9 |Z3G.12.3 K Al Cable 1
10 | ZL40.13.3—4A U HUsgAe “U”Bolt 2
11 | GB93—87 ] 6 Lock Washer 4
12 | GB6170—86 AE M6 Nut 4
13 | GB882—86 il B10x 35 Pin 1
14 | ZL40.13.3—3A piigeid Slide Block 1
15 | GB91—96 B 3.2x16 Pin 1
16 | ZL50E. 9. 7 il B SHL Brake Cylinder 1
17 | GB97.1—85 i 12 Washer 4
18 | GB93—87 g 12 Lock Washer 4
19 | GB5783—86 WA M12X25 Bolt 4
20 | ZL50E. 9A—8 ek Joint 1
21 | Z3G.\12—9 S8 Tube 1
22 | ZBJ150001— 87 4 D20 Clamp 2
23 | ZL50E. 9A—5 3k Joint 1
24 | ZL50E. 9A—6 ek Joint 1
25 | ZL50F. 9A—5 B EE Plug 1
26 | QZ50— 3526001 T Handle Control Valve 1
o ez a0eade ] 725 o A6 T il B SR Parking Brake Assembly | 1
45




42.723G. 14 SRS Electrical System

-94-




42.723G.14 WS RS Electrical System

e FERERS # R WE & B
;f)‘. Part No. Part Description Q'ty|Remark
1 | ZD2312 E 7S Wiper 1
2 | YY242A3 RN R Engine Oil Pressure Meter 1
3 | /MAIELT TAERLT Working Lamp 4
4 | SW242A KR Water Temperature Meter 1
5 | ZDS—200 HL XL B Fan 1
6 | 8SQZ—30E TR AT 4 Signal Lamp 1
7 | YY242€ SEX Air Pressure Meter 1
8 | CS130 ENTAT Head Lamp 1
9 | YW242B T/M iR T/M Oil Temperature Meter | 1
10 | RY242A R Fuel Meter 1
11 | JK932—50G FHAR 5 Sw. 1
12 | FM221 B4 S 2 Warning Buzzer 1
13 | SG227B DB Flasher 1
14 | BX508 PRI 22 6 Fuse Box 1
15 | YG2221C K ENPLIMEERESES  Engine Oil Pressure Meter 1
16 | WD134—1 JaRIT Rear Flood Lamp 1
17 | WG1371 L 15 R Temperature Meter 1
18 | Z3G. 14. 3 W H ISR L Ground Wire 1
19 | Z3G..1d. 1 JRIT &R Tail Lamp Wire Assembly 1
20 | Z3G. 14. 4 # HL Tt i 2R Battery Link Wire 1
21 | YG2221C2 R RS Air Pressure Sensor 1
22 | RG1163M13 BRI 12 JRas Fuel Sensor 1
23 | FDJ A HHL Alternator il
24 | 6—QA—180 L Battery 2

« g5 «




42.73G. 14 HBWEERE%

Electrical System

ffrsitr% THRS v £ WE & B
No. Part No. Part Description Q’ty|Remark
25 | Z3G. 14. 6 ok — Ok ‘Sw. —Startor Wire 1

26 | Z3G.14.7 JEERZER Rear Chassis Wire Assembly | 1

27 | MD Ok Startor 1

28 | DK2312A IR B FF 2% Battery Relay 1

29 | JFT245A—28V | AT 48 Regulator 1

30 | WG1371D 15 1 Ras Temperature Sensor 1

31 | Z3G. 14. 2 HFELRE Right Box Wire Assembly 1

32 | JK114 & FF 3% Sw. 1

33 | 08086 —10000 HIREFF = Wiper 1

34 | DY242A HESE Engine Oil Pressure Meter 1

35 | QJTS TR Working Lamp 1

36 | Z3G. 14.9 NEZ Y Water Temperature Meter 1

37 | Z3G. 14—1 NE3 Instrument Plate 1

38 | Z3G. 14. 8 RS -F1 Signal Lamp 1

39 | DL50G (D) —24- | mm\ Horn 1

40 | TCM #% 4T HIZNT Head Lamp 2

. Qf .




43.723G.15 ZHIEEE  Cab Assembly

-97-



43.723G.15 HW=E KR Cab Assembly
*xsﬁf— FHEARE R HE A
No. Part No. Part Description Q' ty|Remark
1 | GB5781—86 e M8X16 Bolt 21
2 | GB93—87 P 8 Lock Washer 29
3 | Z3G.16—5 B = TR Plate 1
4 | Z3G.16.5 25 g3 A5 AT R AR Plate 1
5 | GB6170—86 B8 M8 Nut 1
6 | GB97.1—85 1 E 8 Washer 7
7 | Z3G.16.6 ) I 22 7 i PRI AR Plate 1
8 | Z3G.16—4 BRI TR Plate 1
9 | Z3G.15.1 = U Cab i
10.| Z5G. 10.6 JE Af Driver Chair Assembly 1
11 | GB5781—86 W M10X 30 Bolt 16
12 | GB93—87 B 10 Lock Washer 16
13 | GB96—85 1 10 Washer 16
14 | Z3G. 15.5 2 il 6 Control Box 1
15 | Z5G.10—10 Sl Seal Cover 4
16 | GB5782—86 P M20X110 Bolt 4
17 | GB97.1—85 R 20 Washer 4
18 | Z3G.15—1 KRR Tube 4
19 | Z3G.1—3 [ 4+ Shim 4
20 | Z3G. I'+~1 15 8 Shim 4
21 | GB93—87 g 20 Lock Washer 4
22| GB6182—86 B8k M20 Nut 4
23 | Z3G.15—2 JEARAR e Rubber Cushion 1
24 | Z3G.15—5 [y 2k Bushing 2
25 | Z3G. 15. 4A fé] 5 A Plate 1
26 | Z8G.15-3 A i A Steering Cover 1
27 | Z3G.'15. 2 UREH Meters Platform 1

* 98 «




44.73G. 16 ZAHIHFE Left Right Battery Box

« 99 «



44.73G. 16 A B

Left Right Battery Box

ffgﬁr% THRE % R HE & I
No. Part No. Part Description Q'ty| Remark

1 | GB67—85 BEET M5X 12 Screw 4
2 | GB97.1—85 #E 5 Washer 4
3 | 25G.6.9—1 TE= Cover 1
4— Z5G.6.9.3 fT58 Bracket 1
5 | GB5783—86 e M8 X 16 Bolt 4
6 | Z3G.16.1.1 oy il Cover 1

Z3G.16.2.1 Pk F Cover it
7 | GB41—86 A M10 Nut 2
8 | GB93—87 B 10 Lock Washer 2
9 | GB95—85 I 10 Washer 2
10 | Z8G. 161 ~1 % f W Angleiron Lock 1
11 | ZL40.18.5—5 PR 550X 830X 1 Rubber Cushion I
12 | ZL40E. 17.8—1 | B[Rz Bolt 2
13 | ZL40.18.5—3 HRBEAR Rubber Cushion 4
14 | GB5783—86 PR M8 X 20 Bolt 2
15 | Z3G. 16.1. 2 HHERAE Right Battery Box Frame | 1

Z23G.16:2.2 7r LR AR AE Left Battery Box Frame 1
16 | GB5781—86 BEHe M12X 30 Bolt 8
17 | GB93—87 HE 12 Lock Washer 8
18 | GB97.1—85 HE 12 Washer 8

» 100 -




45.73G. 17A #4EHM Fender Assembly

LG



45.73G.17A  $4JE#t Fender Assembly

1‘2?3— THRE e v (I G
No. Part No. Part Description Q' ty|Remark
1 | Z3G.17.6 ISRt AC D) Rear Fender Assembly (R) 1
2 | 23G.17.4 juksH Ladder 2
3 | GB5781—86 142 M10X 30 Bolt 12
4 | GB93—87 HE 10 Washer 12
5 | GB97.1—85 #E 10 Washer 12
6 | 23G.17—3 I A A Plank 2
7 | GB5781—86 IR M12X 35 Bolt 20
8 | GB93—87 #HE 12 Washer 20
9 | GB97.1—85 g 12 Washer 20
10 | Z8G. 17 2 L EER L A Front Fender 1
11 [FZ8G. 1743 T Handrail 2
Al e el IEER XD Front Fender (L) 1
13 | GB5781—86 WEFE M8 X 25 Bolt 8
14 | GB93—87 T 8 Washer 8
15 | GB97.1—85 M 8 Washer 8
16 | GB6170— 86 B EE M8 Nut 8
17 | Z3G. J¢1 Bt Board 2
18 | Z3@GD1I'7—2 1R IBE Plank 2
19/NZ3G. 17. 5 JE IR A (Z2) Rear Fender Assembly (L) 1

=102 -




46.73G.18A #HLE Hood

25

o
= ’/I
¥ |= N\
iy = VAo
| # 7F
| 7Y
[ w \"\
I
i

= 98



46.723G.18A #Hl = Hood

e ZFEHERE # i HE & &
1(\5]1(‘)‘. Part No. Part Description Q'ty|Remark

1 | Z3G.18.1 g Air Filter Hood i
2 | Z3G. 18. 2 B E ML Lock Mechanism 1
3 |\ Z3GalsEE 5L 7 Hinge 2
4 | GB5781—86 1 M10X 20 Bolt 20
5 | GB97.1—85 #E 10 Washer 20
6 | GB93—87 I 10 Washer 20
7 | 23G.18. 4 TE QLA Position Mechanism 2
8 | Z3G.18.5 Bk 1 Hinge 2
9 | Z3G. 18. 6A 7 ) Right Side Hood 1
10 | Z3G. 18. TA e Left Side Hood 1
11 | Z3G. 18.8 LML Pull Mechanism 2
12 | Z3G. 18—1 il i Lock Plate 5
13 | QD25— 745X 150 | 4, 3#i$§ (520N) Air Spring 2
14 | GB882—86 T4l B8 x 28 Shaft Pin 4
15 | GB91—86 £ 3.2X20 Pin 4
16 | Z3G. 18.9 7 [ 6 e Left Fixture 1
17 | Z3G.18. 10 A [ 7 e Right Fixture 1
18 | GB97.1—285 i 12 Washer 6
19 | GB93—87 B 12 Washer 6
20 | GB5781—86 B M12X 25 Bolt 2
21 | GB5781—86 A2 M12X30 Bolt 4
22 | GB276—82 BREHAR 1000904 Ball Bearing 2
23 | Z3G. 1’2 X Right Support 1
24 | Z3G.18. 11 B Left Support 1
25.[-GB5781 —86 WA M8 X35 Bolt 4
26 | GB97.1—85 g 8 Washer 8
27 | GB93—87 g 8 Washer 8
28 | GB6170—86 WA M3 Nut 4
29 | Z3G. 18. 16A Ja Rear Shield Hood 1
30 | Z3G. 18. 17 Hes e Air Pipe 1
31 | GB5781—86 e M8 X 20 Bolt 4
32 | Z3G. 18. 15A JE8 Rear Hood 1

104 -




